
 
 

 

 
 
 

CITY OF SUTHERLIN 
DOUGLAS COUNTY, OREGON 

 
 

PREDESIGN REPORT  
 
 

WASTEWATER SYSTEM IMPROVEMENTS 
 

    
THIS PROJECT IS FUNDED BY THE OREGON DEPARTMENT OF ENVIRONMENTAL 

QUALITY CLEAN WATER STATE REVOLVING FUND  
AGREEMENT NO. R89540 

 
 

PROJECT NO. 146.38 
May 2016 

 
 
 
 
 
 
 
 
 
 

     
The Dyer Partnership  
Engineers & Planners, Inc.    

 
1330 Teakwood Avenue 
Coos Bay, Oregon  97420 
(541) 269-0732   Fax (541) 269-2044 
www.dyerpart.com 

http://www.dyerpart.com/




The Dyer Partnership Engineers & Planners, Inc.  1 

Table of Contents 
  
  1.0 INTRODUCTION 

  1.1 Background 
  1.2 Description 
  1.3 Present Condition and Deficiencies 
  1.4 Proposed Improvements 
[...]
Base Sewage 0.72 MGD 62 gpcd 
Base Infiltration 0.16 MGD 14 gpcd 
AAF 1.44 MGD 124 gpcd 
MMDWF 1.80 MGD 155 gpcd 
MMWWF 2.70 MGD 233 gpcd 
ADWF 0.88 MGD 76 gpcd 
AWWF 2.01 MGD 173 gpcd 
Peak Day 7.00 MGD 604 gpcd 
PIF 8.80 MGD 759 gpcd 
BOD Avg. Day 2,154 ppd 0.19 ppcd 
BOD Max. Month 3,222 ppd 0.28 ppcd 
TSS Avg. Day 2,345 ppd 0.20 ppcd 
TSS Max. Month 3,180 ppd 0.27 ppcd 

(gpcd – gallons per capita per day) 
(ppcd – pounds per capita per day) 

*Projected is extrapolated from 2008-2012 flows and  
does not include an allowance for further I/I reduction. 

 

Environmental Report 

An Environmental Report for the proposed improvements was completed by CCD Business 

Development Corporation in conjunction with Land and Water Environmental Services, Inc. in 

May 2015.  Key findings of the report included: 

• Land Use 

o The project sites are within the City limits (Everett Avenue Pump Station, Ford’s 

Pond) or UGB (WWTP) and are not located within Exclusive Farm Use zones. 

 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  5 

• Floodplains 

o The project sites are not located within a floodplain. 

• Wetlands 

o Identification of 0.96 acres of wetlands on the east portion of the WWTP 

property. 

• Historic Properties 

o No historic properties will be affected by the project. 

o The project sites are not eligible for listing in the National Registration of Historic 

Places. 

o The project sites are in an area generally perceived to have high probability for 

processing archeological sites and/or buried human remains.  The Native 

American Tribes identified as having a presence in the area are The Cow Creek 

Band of Umpqua Tribe of Indians, Confederated Tribes of Siletz, and 

Confederated Tribes of the Grand Ronde. 

o An Inadvertent Discovery Plan will be implemented by the City and followed by 

the project contractor and subcontractors. 

• Biological Resources 

o The project sites are not located within a designated Wild and Scenic River Basin. 

o The Environmental Protection Agency has determined that the project will have 

no effect on Endangered Species Act (ESA) listed species and will have no 

adverse effect on designated essential fish habitat. 

o A weed management plan that includes pre and post construction equipment 

washing, follow-up weed treatment of the construction site, and the installation of 

silt fencing will be required as part of the construction phase. 

o Implementation of migratory bird best management practices of the Migratory 

Bird Treaty Act will be required as part of the construction phase if bird habitats 

or flyways are impacted.  

• Coastal Resources 

o The project sites are outside of the Coastal Zone Management Area. 

• Socio-Economic/Environmental Justice Issues 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  6 

o Air Quality – DEQ will not require a submittal of Notice of Intent to Construct or 

permit application.  If asbestos containing materials are discovered during the 

project, proper asbestos abatement procedures and work practices must be 

followed, and procedures to minimize dust emissions must be followed.  Include 

these instructions in the bid documents. 

o Socio-Economic – The project will benefit all populations within the region. 

o Environmental Justice – The project will reduce environmental or possible 

environmental effect to the area and its people and the City’s Mutual Agreement 

and Order (MAO) will be satisfied. 

• Transportation 

o There will be minor changes to traffic patterns during construction, which will be 
controlled by flaggers. 

o There will be negligible effect on long term traffic conditions in the area. 
o There will be no impact on existing fuel and chemical delivery. 
o Contractors will be required to notify emergency responders if roads are closed. 
o No navigable waterways will be impacted. 
o No impact to air traffic. 

• Noise 

o There will be temporary noise level increase during construction; however, the 
City has a noise ordinance that will be followed by the contractor. 

o There will not be any long term noise level change at the Everett Avenue Pump 
Station or Wastewater Treatment Plant. 

Mixing Zone Study 

A mixing zone study was completed by Brown and Caldwell in December 2003.  The primary 

purpose of the report was to satisfy the City’s National Pollution Discharge Elimination System 

(NPDES) permit requirements, which required the City to conduct a mixing zone study and 

present a report to DEQ by December 31, 2001.  The study found that wintertime discharge from 

the WWTP has the potential to cause ammonia and chlorine toxicity in Calapooya Creek during 

low stream flow conditions.  The study notes that at current chlorine concentrations and low flow 

conditions, there is insufficient flow in the river to meet water quality standards for chlorine 

toxicity.  Increasing the available dilution by using an engineered diffuser or other means would 

not alleviate this situation and the City should consider options for reducing or eliminating 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  7 

residual chlorine in the effluent.  The study also states that the existing outfall arrangement 

provides insufficient mixing to meet water quality standards for ammonia toxicity.  However, 

due to less stringent water quality standards for ammonia, the exceedances are not as large as 

they are for chlorine.  As a result a few options for addressing ammonia toxicity are presented in 

the study and include: 

• Redesigning the outfall to improve mixing. 

• Consider operational and/or facility improvements to reduce effluent ammonia 

concentrations. 

It should be noted that high ammonia concentrations continued to be an issue and in April, 2012 

the City entered into a revised Mutual Agreement and Order (MAO) for ammonia toxicity. 

 

Value Analysis Study 

A Wastewater Treatment Facility Value Analysis (VA) Study was completed in October 2014 by 

Value Management, LLC.  The VA study team’s objective was to analyze the recommendations 

in the City’s Wastewater Facilities Plan Amendment (WWFP) to ensure the recommendations 

presented were the best fit for the City.  The VA team did not find anything of substance that 

would change the recommendations of the WWFP. The VA report did highly recommend the 

treatment of dry weather flows to a Class A reuse standard. 

 

1.2 Description 

The City of Sutherlin collects, conveys and provides treatment and disposal of the sewage 

generated by its residents and commercial users within the City limits.  The system does not 

serve any industrial users.  Today, the Sutherlin wastewater system includes approximately 

twenty-seven miles of gravity collection piping, over two miles of pressure force mains, 

approximately 700 manholes, five wastewater pump stations, and a wastewater treatment plant 

providing primary and secondary level wastewater treatment.   

 

Treatment Facilities 

Raw wastewater is conveyed to the treatment facility from the outlying subbasins via a 27-inch 

asbestos-cement (AC) gravity sewer line to a Rotamat mechanical bar screen.  It then flows to 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  8 

the influent pump station wet well, located within the operations building.  From the influent 

pump station, flows are lifted to the headworks which include a grit separator, comminutor and 

Parshall flume.  The grit removal system does not perform its function due to an inoperative grit 

auger and only acts as a debris catcher.  Flow through the headworks is split after the Parshall 

flume and continues by gravity to the north and south donut-type treatment units.  Each unit has 

identical, circular tanks with interior dividing walls that form tanks (or basins) for each process. 

Each unit has a tank for a contact zone, a stabilization zone, a clarifier, and aerobic digester.  The 

clarifier has a 12 horizontal to 1 vertical sloping bottom leading to a sump and external launder. 

The tank is 42 feet in diameter and has a side water depth of 11 feet.  The north treatment unit 

includes the irrigation holding reservoir and the south unit includes the chlorine contact tank and 

filter pump.   

 

At each treatment unit, flow enters the contact tank via a trough into which return flow from the 

stabilization tank mixes with the raw sewage.   The mixed liquor is aerated and then proceeds to 

the clarifier.  Settled sludge underflow enters the return activated sludge (RAS) pump from 

which pumping to the stabilization tank occurs. A portion of the RAS is pumped to the digester 

as waste activated sludge (WAS) in order to maintain operational mixed liquor suspended solids 

concentrations.  The RAS in the stabilization tank (also known as the re-aeration tank) is aerated 

and leaves the tank via the influent mixing trough where it stabilizes the incoming raw sewage.   

The overflow from both the north and south clarifiers flows to the chlorine contact channel 

located in the south treatment unit.  After detention in the chlorine contact basin, effluent is 

pumped to the irrigation holding reservoir.  The treated wastewater in the irrigation holding 

reservoir then overflows into a discharge box connected to the 27-inch outfall line which flows 

to the Calapooya Creek outfall or is pumped again, via the effluent irrigation pumps and an 18-

inch force main, to the golf course holding pond for use as recycled irrigation water. The WWTP 

has a tertiary sand filter; however, the filter is non-functional and has been bypassed 

 

The WAS in the digester is aerated and decanted, the supernatant flow is returned to the influent 

pump station.  Digested biosolids are pumped to tanker trucks and land applied during the dry 

season.  During wet weather, biosolids are hauled to a private biosolids treatment facility. 

 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  9 

The plant was originally designed to provide an effluent discharge quality of 95% dry weather 

removal efficiency for BOD5 and TSS, and 85% removal efficiency for wet weather flow.   

 

Design data and component specifications for the WWTP are detailed in Tables 1.2.1 and 1.2.2. 

 
TABLE 1.2.1 

EXIST. PLANT DESIGN FLOWS AND LOADING 
Parameter Value/Description 

Design Population 10,000 people 
Design Flow 1.30 MGD 
Peak Hourly Flow 4.90 MGD 
BOD/TSS Design Loads (mg/l) 220 / 220  
BOD/TSS Design Loads (lbs/day) 2,400 / 2,400 
Dry Weather Efficiency BOD & 
TSS Reduction 95% 

Wet Weather Efficiency BOD & 
TSS Reduction 85% 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  10 

TABLE 1.2.2 
EXISTING TREATMENT PLANT COMPONENT DESIGN SPECIFICATIONS 

Component Type Capacity 
Influent Pump Station Non-clog Vacuum Primed 2 –450 gpm, 

7.5 HP & 2 –1250 gpm, 15 HP  
3.1 MGD firm 

4.9 MGD all pumps on 
Influent Flow Meter 
  

Are Vel. Flow Meter – ISCO 4250 +10 MGD 

Influent Screen 
  

Lakeside Rotomat 47 S - .25 5.5 MGD 

Grit Removal 
(non-working) 

Centrifugal Vortex – Peabody Welles 
12’ w/screw conveyor 

6.0 MGD 

Grit Washer 
(non-working) 

None N/A 

Comminutor 
 (rebuilt in 2012) 

Worthington, Type C Size 20 4.6 MGD 

Influent Parshall Flume 12” throat 10.4 MGD 
Aeration Contact Zone Contact Stabilization – 2 units 170,000 gal. total 
   Aeration Capacity  85 cfm 
   Mixer Mechanical, 15 HP  
Re-aeration Zone Contact Stabilization – 2 units 398,000 gal. total 
   Aeration Capacity  170 cfm 
   Mixer Mechanical, 30 HP  
Treatment Blowers 3 units 440 cfm, 20 HP each 
Secondary Clarifier Zone 2 Units 2,200 ft2 total surf. Area 228,000 gal. total 
Digester Aerobic Digester – 2 units 199,999 gal. total 
   Aeration Capacity  185 cfm 
   Mixing capacity  15 HP 
Chlorine Contact Chamber Single unit 106,000 gal 
Chlorinator (2 units) W&T V-800 Gas w/Vac. Reg. 500 lbs/day each 
Chlorine Cylinders Gas 1-1,200 lb cylinder, 

 2-150 cylinders 
Filter (Not Operational) Single 530 ft2  - 5 gpm/ft2 3.8 MGD 
Filter Pumps Vert. turbine  1 – 450 gpm, 7.5 HP; 2 – 

1200 gpm, 20 HP 
2.4 MGD firm, 4.1 MGD 

with all pumps on 
Filter Backwash Blower One - 25 HP 500 cfm 
Irrigation Reservoir/Wet well Holding tank 150,000 gal. 
Irrigation Pumps Vert. turbine 1-450 gpm, 20 HP; 2-1200 

gpm, 50 HP 
2.4 MGD firm, 4.1 MGD 

with all pumps on 
RAS Pumps Two pos. displacement, self-priming 520 gpm each 
Scum Pumps Homa Submersible Grinder Pumps unknown 
Decant Return Pumps Two – Airlift 100 gpm w/20 scfm air 
Effluent Flow Meter, Gravity One - Rectangular Weir, 5 ft 6 MGD @ 1 ft. 
Effluent Flow Meter, Irrigation Two -  Propeller Meter 6 MGD each 
Outfall – 3200 ft. long 27” AC Pipe W/River Outfall 6.0 MGD @ High Water 
Sludge Truck Tank 3,200 gallons 
Generator Diesel 350 kW 

 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  11 

Conveyance System 

The collection system was largely constructed in 1956 with a new treatment plant designed for 

3,500 people.  Prior to this time, wastewater was treated by individual septic tanks and drain fields.   

Original construction consisted of Orangeburg pipe (OB) possibly without joint seals, concrete pipe 

(CP) with mortar joints and cast iron (CI) pipe.  Construction from the1960s to the 1970s consisted 

mostly of concrete and asbestos-cement (AC) pipe with rubber gaskets.  Since then, sewer 

construction has consisted primarily of PVC pipe.   The majority of the pipe in the collection system 

is 8-inch.  Approximately half of this is either concrete or asbestos-cement piping.  Some of the 

collection system, Oak Hills development, utilizes STEP systems, which is a low head pressure 

collection system.  A 4-inch diameter STEP force main has been constructed in South Calapooia 

Street.  Multiple-house private laterals utilize STEP systems as well.  STEP system force mains and 

laterals discharge to city gravity mains.  The City is responsible for maintenance of the STEP 

systems where more than one STEP service line is connected to the common main line.  

 

The overall hydraulic capacity of the collection system is greater than the peak flow rates, with the 

exception of the line immediately downstream of the Everett Avenue Pump Station.  In peak flow 

conditions, the force main discharge can cause the receiving line to surcharge.  The main trunk line 

leading to the WWTP has a flow capacity greater than 10 MGD. 

 

Pump Stations 

The Sutherlin wastewater conveyance system includes five raw sewage pump stations (Everett 

Avenue, Church Road, Airport, Page Street and Quail Run) and an influent pump station at the 

wastewater treatment plant.  
 

Operation information and key design data for each pump station is summarized in Table 1.2.3 and 

1.2.4 below.  
 
 

 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  12 

TABLE 1.2.3 
 EXISTING PUMP STATION DESIGN DATA 

Pump Station Everett Avenue Airport Plant Influent 
    
Location Front St. & Everett 

St. 
East of Cue Ave. 

& Landing St. 
Sutherlin WWTP 

Date Built 1978(1) 1979 1977 
Last Upgrade 2011 (added 

grinder) 
2011 1977 

Type  Vacuum primed, 
centrifugal pumps  

Duplex Packaged Quadraplex Vacuum Primed 
Centrifugal 

EPA Classification I II I 
 
Brand 

Cornell 4NHTVM5-8 
 (1ea.) & 6NHGVM-

8 (2ea.) 

ITT Flygt (2ea.)  

Level Control Sonic Transducer Transducer 
Pump Type Vacuum Primed Submersible Vacuum Primed, Non Clog 
Pump Installation 
Year 

1978 2011 1977 

Motor Size  One 5 HP & Two 15 
HP 

 Two 4 HP Two 7.5 HP & Two 15 HP 

VFD No No No 
Rated Flow GPM  
@ (TDH ft.)  

400 Pump 1 @ (24) 
1080 Pump 2 & 3 

 @ (50) 
1500 Pump 2 & 3 

 @ (36)  

140 @ (50) 450 Pump 1 & 2 ea @ (37) 
1250 Pump #3 & 4 ea @ (35) 

Pump Sequence 
# 1 - 450 gpm (0.65 MGD) 

# 1 &2 - 900 gpm (1.3 MGD) 
# 1,2 &3 - 2,150 gpm (3 MGD) 

# 1,2 &4 – 2,950 gpm (4.2 
MGD) 

All on – 3,400 gpm (4.9 MGD) 
Flow Monitoring Yes (Mag Meter) None ** 
Overflow Point Nearest Manhole Nearest Manhole Flow Meter Manhole 
Overflow Elevation ** ** ** 
Overflow Discharge 
Stream Sutherlin Creek Sutherlin Creek Cook Creek 

Time to Overflow(2) 3 hr 20 min. 50 min. ** 
Alarm Type Protection 1 Protection 1 Protection 1 
AUXILIARY 
POWER    

Type Kohler Kohler Stationary Plant Generator – 
Onan Diesel 

Aux. Power Output 125 kW 25 kW 350 kW 
Diesel Fuel Tank 
Capacity Natural Gas N/A uses Nat. Gas 500 gallon Diesel 

Run Hours per Tank  N/A Greater than 48 
ELEVATIONS    
Ground ** ** ** 
Wet well Floor 18’ deep 20’ deep 377.00 

 
 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  13 

FORCE MAIN Everett Avenue Airport Plant Influent 
Force Main Length 
feet 

890 1,290 ** 

Force main 
Diameter Inches 

10 4 ** 

Detention Time 
minutes 

21 16 Less than 2 

Material CI DI DI 
Profile Ascending Ascending Ascending 
Discharge Manhole Central Ave. & Oak 

St., MH18 
South Comstock, 

MH12 
N/A 

Condition  
Discharge MH 

Good Good Good 

Air/Vacuum 
Release Valve 

None None None 

Sulfide Control None None None 
(1) Re-build – original construction 1957 
(2) Estimated 

 
TABLE 1.2.4 

 EXISTING PUMP STATION DESIGN DATA 
Pump Station Quail Run Church Road Page Street 
STATION    
Location Quail Run 

Subdivision 
Church Road Page Street and Taylor 

Date Built 2001 2000 2005 
Last Upgrade 2002   

Type Duplex Submersible 
Wet well 

Duplex Submersible 
Wet well  

Triplex Submersible 
Wet well 

EPA Classification I I I 
 
Brand 

Flygt C-3085 
(2ea.) 

Flygt M.P. 3068 
(2ea.) 

Flygt NP3127 
(3ea.) 

Level Control Mercury Switch 
(float) 

Mercury Switch 
(float) 

Ultra Sonic 

Pump Type Submersible Submersible Submersible 
Pump Installation 
Year 

2001 2000 2005 

Motor Size  Two 2.4 HP Two 2.3 HP Three 10 HP 
VFD No No No 
Rated Flow GPM  
@ (TDH ft.)  

150  @ (21) 48 @ (47) 340 @ (60) 

Flow Monitoring None None None 
Overflow Point Nearest Manhole Nearest Manhole Nearest Manhole 
Overflow Elevation 534.00 441.05 499 
Overflow Discharge 
Stream 

Sutherlin Creek Cook Creek Sutherlin Creek 

Time to Overflow(1)    
Alarm Type Protection 1 

 
Protection 1 Protection 1 

AUXILIARY 
POWER 

Quail Run Church Road Page Street 
 
 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  14 

Type Stationary Outside 
Bldg. – gas powered 

Olympian 

Stationary Outside 
Bldg. – gas powered 

Olympian 

Stationary Inside 
 Bldg. – gas powered 

Kohler 
Aux. Power Output 16kW 15 kW 100kW 
Station 
Requirement 

16 kW   

Diesel Fuel Tank 
Capacity 

N/A uses Nat. Gas N/A uses Nat. Gas N/A uses Nat. Gas 

Run Hours per Tank N/A uses Nat. Gas N/A uses Nat. Gas N/A uses Nat. Gas 
ELEVATIONS    
Ground 534.00 441 499 
Wet well Floor 519.50  479 
FORCE MAIN    
Force Main Length 
feet 

700 507 3175 

Force Main Dia. 
Inches 

4 2-each 
2-inch dia. 

1-each 6-inch dia. 
1-each 10-inch dia. 

Detention Time 
minutes 

40 30 180 minutes 

Material PVC PVC PVC 
Profile Ascending  Ascending 
Discharge Manhole Quail Run  

MHY3 
Church Road, 

 MH B31 
Page Street 

MHK8 
Condition  
Discharge MH 

Excellent Excellent Excellent 

Air/Vacuum 
Release Valve 

None None None 

Sulfide Control None None Air Injection 
  (1) Estimated. 

 
 
 

1.3 Present Condition and Deficiencies 

The wastewater system is operated under Waste Discharge Permit No. 101993 from the National 

Pollutant Discharge Elimination System (NPDES), a copy of which is included in Appendix A.   

 

The City entered into a Mutual Agreement and Order (MAO) in October, 2006 with DEQ for 

non-permitted summertime discharge.  MAO No. WQ/M-WR-05-054 (Appendix A) established 

a schedule and interim compliance level for operating the WWTP while working to correct the 

system deficiencies.  The MAO was amended in April, 2012 to address the City’s inability to 

consistently meet effluent ammonia limits.  The City has exceeded the monthly average limit of 

7.8 mg/L and the daily maximum limit of 21 mg/L on several occasions.    

 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  15 

The WWTP is reaching the end of its design life.  Much of the equipment is sound and operable, 

and the buildings and tanks are structurally sound.  There is some surface corrosion of steel 

components due to age and environment.  The biological process provides treatment and 

experiences minimal upsets. 

 

The hydraulic flow for the plant regularly exceeds the flow capacity of the mechanical screen 

chamber in the winter, and the plant is operating at capacity for mass loads.  The Wastewater 

Facilities Plan Amendment reviewed each component of the treatment plant for condition, 

capacity and operability and a summary of recommended improvements can be found in Section 

1.4.  

 

The original sewer system was constructed of Orangeburg pipe and concrete pipe with mortar 

joints.  These joints allow significant infiltration.  After 1975, concrete and asbestos cement pipe 

with rubber gaskets were installed; however, flows at the WWTP are still very responsive to the 

previous 48 hours of rainfall due to continued inflow/infiltration (I/I) problems. A continuing 

program of manhole rehabilitation is in place.  Each year 10 to 20 manholes are repaired or 

replaced. 

 

The Everett Avenue Pump Station’s deficiencies limit capacity within the existing system.  

Gravity lines immediately downstream of the receiving manhole surcharge during pump 

operation. In addition, pumping capacity of pump stations and especially that of the Influent 

Pump Station can be overtaxed due to I/I.  The Everett Avenue Pump Station reconstruction 

would significantly improve the collection system performance.   

 

Specific deficiencies related to this Pre-design Report are as follows: 

 

Collection System 

• Everett Avenue Pump Station - Although pump operation has been improved, the pump 

station is still undersized and during high flow events, the station is unable to pump all of 

the influent sewage, which has caused overflows in the past. The pumps are relatively old 

and the City is no longer able to find parts to repair the pumps.  Other deficiencies at the 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  16 

pump station include: grease issues, and control and alarm deficiencies.  The receiving 

gravity sewer lines have been known to surcharge during pump operation.  Manhole 

numbers O7, M7, M17 and M18 commonly overflow during periods of high ground 

water and heavy rain. 

 

WWTP 

• The existing mechanical bar screen is inefficient for removal of solids, is undersized for 

wet weather flows, and needs replacement.  The screen is reported to be designed for a 

flow of up to 5.5 MGD but experiences flows which exceed its capacity due to blockage 

in the screening equipment.  As a result of screen flow capacity, potential screen clogging 

and exit channel carrying capacity, influent flows bypass the screen and carry debris and 

trash to the influent pump station. 

• The influent pump station pumps are rated to handle the flows up to 4.9 MGD; however, 

their firm rated capacity (largest pump out of service) is only 3.1 MGD. With 

instantaneous flows up to 7.3 MGD, the pump station is under capacity. The pump station 

wet well acts as a settling basin for grit and solids, which increases maintenance efforts at 

the pump station.  Rehabilitation of the pump station at its current location is not possible 

due to hazardous zone regulations. 

• The headworks include a Pista Grit grit removal system which does not perform its 

function due to an inoperative grit auger.  The grit chamber therefore acts as a debris 

catcher so the Pista Grit paddle motor must be left running to keep grit in suspension, 

even though the unit does not remove grit from the process. 

• The manual bypass bar screen in the headworks has bar spacing too far apart for effective 

removal of rags and other debris. 

• There is inadequate flow control in the headworks splitter box that divides flow to the 

north and south donut treatment units, making it difficult to maintain a matching 

biological community in each treatment train. 

• The aeration basins are undersized for anticipated year 2037 load requirements. 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  17 

• Operators experience difficulty in providing adequate dissolved oxygen levels in the 

aeration basins at times and must divert digester air to the aeration basins when this 

occurs. 

• The existing clarifiers do not remove sludge evenly.  In addition, the WAS pumps 

remove sludge at too high a rate, causing vortexing (or piping) in the center of the sludge 

blanket.   

• Based on the hydraulic retention time (HRT) calculation provided in Wastewater 

Facilities Plan Amendment and a 2009 average flow of 0.99 MGD, there are only 20 days 

of detention time in the digesters; therefore, additional storage is required in order to 

meet a 60-day aeration at 15°C. 

• Biosolids land application is not possible year-round so excess biosolids must be held in 

the digesters and aeration tanks at times. 

• The existing digester mixers do not provide adequate mixing so solids are not kept in 

suspension, resulting in removal problems and a reduction in digester capacity.   

• Year round effluent disinfection is achieved by a chlorine gas disinfection system leaving 

the potential to cause chlorine toxicity in Calapooya Creek.  Additionally, chlorine gas is 

becoming increasingly costly, is a potential hazard when operators and community are 

exposed to it, and is toxic to aquatic life. 

• The tertiary filter is no longer functional and has been bypassed. 

• The laboratory lacks adequate space. 

• The operations building has a major issue with respect to the pump building space below 

the pump room floor, which is not readily accessible, safe, or suitable for rehabilitation.  

The space is excavated below the grade of the surrounding ground and is simply a pit 

without walls or a floor.  With the ground water in this region within three to four feet of 

the surface, the groundwater in the space cannot be controlled, making access to the 

valves located there difficult or impossible. 

• Lack of storage and available land for recycled water. 

• Plant’s inability to meet ammonia limits. 

• Dechlorination system is temporary and lacks redundancy. 

 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  18 

1.4 Proposed Improvements 

The proposed project discussed in this Pre-design Report consists of collection system 

improvements and a major upgrade of the wastewater treatment plant.  These elements are 

briefly discussed below. 

Collection System 

• Replace Everett Avenue Pump Station.  Build a new pump station at a location next to 

the existing location.  The new station will be a packaged station with triplex submersible 

pumps set on a new concrete wet well.  The sewer influent line will be extended from the 

inlet manhole to the new location and the old station will be abandoned.  The effluent 

force main will be extended from Oak St. to a new discharge manhole (L5) on Miller St. 

WWTP 

• Influent Screening.  The existing mechanical bar screen will be replaced with a shaftless 

spiral screen.  A second spiral screen will be added to the adjacent influent channel.  An 

access stairway will be added to the influent screening basin. 

• Replace Influent Pump Station.  Construct a new pump station at a new location on the 

WWTP site.  The pump station will include five variable speed, submersible pumps and a 

new concrete wet well.  The pumps will be sized for projected flows for the year 2037. 

• New Headworks.  The new headworks will consist of installation of grit removal 

equipment sized to meet projected future loads for the year 2037 and flow splitting and 

measurement to each SBR basin.      

• New Sequencing Batch Reactor.  The secondary treatment equipment will consist of 

four sequencing batch reactor (SBR) basins.  This equipment will replace the existing 

aeration basins and clarifier.   

• Conversion of the Existing Donut Plant to Digesters.  The aeration basins in the 

existing donut plant will be converted to digesters.  New blowers with variable frequency 

drive (VFD) control will be installed to replace the existing blowers, and fine bubble 

diffusers will be installed to replace the existing diffusers and mechanical mixers.  Slide 

gates, valves, and submersible pumps will be installed to allow transfer of biosolids 

between basins and to a new dewatering facility. 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  19 

• Sludge Dewatering.  A screw press will be installed for sludge dewatering.  The press 

will be installed in the existing filter building and will discharge Class B dewatered 

biosolids into either a short term storage bay or directly into a spreader truck for hauling.   

• Ultraviolet Effluent Disinfection.  A new ultraviolet (UV) disinfection system will be 

installed for disinfecting effluent flows. 

• Laboratory Upgrade.  The existing laboratory will be converted to a storage room and 

laboratory space will be built in the new control building with the equipment necessary to 

perform the daily and weekly lab tests in-house. 

• Standby Generator.  A second standby generator will be added to the site to 

accommodate the proposed equipment.  The existing standby generator will be replaced. 

• Control Building.  A new building will be constructed to house the standby generator, 

electrical service and panels, SBR  and outer circle aerobic digester blowers, laboratory, 

and operator control office. 

• Shop Building.  A new vehicle and equipment maintenance building will be constructed 

on site. 

• Site Utilities.  Potable water, sewer and power services will be extended to serve the new 

buildings and equipment.  A new non-potable water system will be installed. 

• Effluent Disposal.  A second summer month discharge to Ford’s Pond will be installed 

off of the existing effluent line running to the golf course.  Automatic valves will divert 

effluent flow to Ford’s Pond when the golf course pond is full.  A reuse water tanker 

filling station will also be provided on site. 

• Operations Building. All decommissioned equipment within the building will be 

removed and the areas converted to storage space. 

• Filter Building.  The existing building will be converted to the biosolids dewatering 

facility with dewatered biosolids storage facility. 

 

Supplemental Projects - To be completed prior to proposed WWTP improvements 

• Disinfection.  Replace the existing chlorine gas disinfection system with a sodium 

hypochlorite disinfection system. 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  20 

• Surcharge Loading.  Place a surcharge load on the SBR site to induce soil settling prior 

to construction. 

• Building Removal.  Remove existing vehicle storage and shop buildings that will 

interfere with surcharge loading project and proposed WWTP improvements. 

 

1.5 Effluent Requirements 

1.5.1 EPA Reliability Class for the Facility 

Reliability of treatment processes depends on proper application of unit loading factors and 

conservative selection of equipment to ensure long life and minimum maintenance costs.  Each unit 

process should be selected based on its capabilities to effectively treat the waste characteristics for 

the specific application.  Capabilities of the treatment plant operator and the community should also 

be considered.  Processes that require a high degree of manual labor and specialized instrumentation 

should be avoided in most cases.  Redundancy is also a key factor in reliability. 

 

The Environmental Protection Agency (EPA) has developed system design criteria for minimum 

standards of reliability for wastewater treatment works (1974).  The minimum standards are defined 

into three classes of reliability.  The following is a description of these three classes. 

 

• Reliability Class I – Works that discharge into navigable waters that could be permanently or 

unacceptably damaged by degraded quality effluent for only a few hours.  Examples of this 

class include discharges near drinking water reservoirs, into shellfish waters, or in close 

proximity to areas used for water contact sports.  

• Reliability Class II – Works that discharge into navigable waters that would not be permanently 

or unacceptably damaged by short-term effluent quality degradations, but could be damaged by 

continued (on the order of several days) effluent quality degradation.  An example of this class 

is a discharge into recreational waters. 

• Reliability Class III – Works not otherwise classified as Reliability Class I or II. 

 

For the City of Sutherlin’s WWTP, it is recommended that the plant be designed for Class I 

Reliability Criteria based on the following: 



City of Sutherlin  Predesign Report, Section 1 
Wastewater System Improvements  Introduction 
 

The Dyer Partnership Engineers & Planners, Inc.  21 

• The existing system is considered an EPA Reliability Class I facility, and the existing outfall in 

Calapooya Creek will be used. 

• Calapooya Creek is considered waters of the state. 

• Plant overflows or upsets will discharge to Calapooya Creek. 

 

The system design criteria for Reliability Class I and II works include backup requirements for 

the main wastewater treatment system components.  In general, unit operations in the main 

wastewater treatment system shall be designed such that, with the largest flow capacity unit out 

of service, the hydraulic capacity of the remaining units shall be sufficient to handle 75 and 50 

percent of the design wastewater flow to that unit operation for Class I and II, respectively.  In 

addition, there should be system flexibility to enable the wastewater flow to any unit out of 

service to be distributed to the remaining units in service.  Reliability is also discussed in Section 

5.6. 

 

1.5.2 Permitted or Required Effluent Quality and Mass Loadings  

 

Umpqua Basin Total Maximum Daily Load (TMDL) 

The Umpqua Basin TMDL was issued on October 31, 2006 and was approved by EPA on April 

13, 2007. Calapooya Creek is within the Umpqua Basin. This TMDL addresses bacteria, 

temperature, nutrients, and bio-criteria. Waste Load Allocations (WLAs) for the City of 

Sutherlin’s wastewater treatment plant are summarized in Table 1.5.2.1. 
[...]
in the channel, upstream of the screen.  When the captured solids on the screen create enough 

headloss through the screen to raise the upstream influent surface to a preset level, the screen 

cleaning cycle will begin.  As part of the cleaning cycle, the auger moves solids captured on the 

screen up to the washer/compactor unit.   Accumulated screenings are transported through the 

unit’s compaction and dewatering zone to discharge into a screenings container located at ground 

level.  Liquid from the washer/compactor flows back into the channel.  The screens will alternate 

during average flow conditions and both screens will operate during high flows.  A manual bar 

screen is installed downstream of the automatic screens. 

 

Influent Pump Station 

From the influent screen basin, raw sewage will gravity flow to the new influent pump station 

wet well.  The influent pump station will consist of five variable speed, non-clog centrifugal 

pumps; triplex submersible pumps for winter flow and duplex submersible pumps for summer 

flow.  A separate force main for each pump system will be provided.  The influent pump station 

will discharge directly to the main headworks.   

 

Headworks 

The screened wastewater will pass through a vortex type grit removal system at the headworks.  

Collected grit will be pumped to a grit classifier, located below the headworks.  The grit will be 

washed, dewatered and discharged to a dumpster which will be emptied.  Exiting the grit 

chamber, the flow will pass to the SBR flow splitting box.  The flow splitter box allows for 

hydraulic stabilization and splitting of flow.  Flow enters the top of the box and exits out of the 

bottom via four 12-inch diameter pipes.  Each pipe has a magnetic flow meter with isolation 

valves. 

 

 



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  9 

Sequencing Batch Reactors (SBR) 

Flow, after metering, will pass to the pre-react basins in one of four continuous flow SBR basins.  

The SBR basins each will cycle through fill, aerate, settle, and decant modes.  The timing for the 

modes will be offset, so that each basin will decant at different times.  In essence during high 

flow conditions there will be continuous discharge.  After treatment and settling, the effluent will 

discharge to two tertiary filters.   

 

Tertiary Filters 

The tertiary disk filter system will include a manually valved bypass line to allow flow around 

the filters depending on the time of year, which dictate effluent discharge requirements.  Summer 

flows will be filtered to achieve Class A treatment for discharge to the golf course irrigation 

pond or Ford’s Pond.  From the tertiary filters, Class A effluent will gravity flow to the UV 

disinfection system.  Winter flows from the SBR basins will bypass the tertiary filters and 

gravity flow directly to the UV disinfection system. 

 

Ultraviolet (UV) Disinfection System 

The UV disinfection system will be located in a single, closed pipe system.  Two banks of lamps 

will be installed in series with multiple lamp racks within each bank.  Individual racks can be 

removed for maintenance while maintaining the rest of the system in service.  The lamps will be 

flow paced by staging banks on and off in response to the output signal from the flow meter on 

the influent side of the UV system.   

 

Effluent Disposal 

During dry weather flows, the finished effluent will be directed from the UV system to the 

existing chlorine contact basin, where the effluent will be chlorinated prior to being sent to the 

irrigation tank.  Flow in the chlorine contact chambered will be reversed from its existing flow 

direction in order to utilize the existing 24” line connecting the chlorine contact to the irrigation 

basin.  The water surface in the chlorine contact chamber will be increased by approximately 

three feet to allow flow to the irrigation chamber via gravity. 

 



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  10 

During wet weather flows, finished effluent from the UV units will be directed to the irrigation 

tank.  From the irrigation tank, effluent will gravity flow to the existing discharge point on 

Calapooya Creek, via the existing 27-inch outfall line. 

 

Proposed Liquid Stream Equipment and Basin Sizing Criteria 

Each piece of processing equipment was sized to meet the projected loads for the year 2037.  A 

brief description of the sizing criteria is discussed below.  Detailed equipment specifications are 

included in Section 3. 

 

Influent Screen 

The influent screen basin is designed to handle above the peak hourly flow (PIF) of 9.0 MGD.  

Both screens will be sized to pass 6.0 MGD each.   

 

Influent Pump Station 

The pump station will consist of two pumping systems; one three pump system for wet weather 

flows and one two pump system for dry weather flows.  The submersible pumps will be installed 

in a 14-feet x 8-feet, rectangular concrete wet well.  The wet weather flow pump system will be 

designed with a firm capacity (3 pumps operating) of 10.74 MGD.  At the AWWF the wet well 

will have a detention time of 5.2 minutes and force main will have a detention time of 5.0 

minutes.  The dry weather flow pump system will be designed with a firm capacity (2 pumps 

operating) of 3.0 MGD.  At the ADWF the wet well will have a detention time of 13.9 minutes 

and force main will have a detention time of 2.2 minutes. 

 

Headworks 

All components of the headworks were sized to pass the PIF projected for the plant.  A vortex 

grit concentrator and a bypass channel will both be sized for a peak flow of 9.0 MGD.  The 

splitter box will also handle the PIF as the four outlet pipes that direct flow to the SBR basins 

will each be sized for flows up to 2.25 MGD.  Each of the outlet pipes will have a magnetic flow 

meter with a flow range of 0.45 to 2.25 MGD. 

 



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  11 

Secondary Treatment 

The SBR is sized to handle the PDAF5 flow of 7.0 MGD, based on the projected flows for a 5-

year, 24-hour storm for the year 2037.  The basins will operate on four hour cycles during 

normal operation and on three-hour cycles during storm flows.  The treatment capacity is sized to 

handle the projected maximum month BOD and TSS levels calculated in the Facilities Plan, 

while producing the required effluent quality.  In addition, the SBR basins have been sized to 

store the difference between the PIF and the PDAF or approximately 75,000 gallons.  After the 

PIF event has passed the stored flows will be released at such a rate to not overload downstream 

facilities.  

 

Tertiary Treatment 

Two rotating disk filters will be utilized as tertiary treatment for treating dry weather flows.  The 

filters will operate in parallel and each filter will be sized to pass the MMDWF of 1.80 MGD.   

 

Disinfection System 

The disinfection system is designed to treat the PDAF of 7.0 MGD while treating the effluent to 

the levels described in Section 1.  The anticipated permit disinfection limit is 126 Enterococci 

colonies per 100 ml on a monthly mean, with no single sample above 406 colonies per 100 ml.   

 

Other design criteria for the disinfection system include the ability to clean the system and to 

perform maintenance on lamps and ballasts while the system is in operation.  Requirements 

include meeting the minimum dosage at 80% of effective lamp output.   

 

Effluent Disposal 

The existing overflow weir and outfall pipeline have are capable of handling the maximum flow 

at the calculated PDAF5 for the year 2037 of 7.0 MGD.  Flows to the creek will continue during 

the winter discharge period (November 1 to May 31) established by the NPDES permit. 

 

During the summer months (June 1 to October 31) effluent will be disinfected with sodium 

hypochlorite and passed through the chlorine contact chamber.  The contact basin is sized to 

provide a contact time of 95 minutes at the ADWF of 0.88 MGD and 46 minutes at the 



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  12 

MMDWF of 1.8 MGD.  The irrigation pumps that will pump the treated effluent to the golf 

course irrigation pond or Ford’s Pond have a firm capacity of 2.4 MGD. 

 

2.6 Solids Treatment 
The design criteria for the solids handling processes are presented and discussed in this 

subsection including a description of the existing facilities, regulatory requirements, and 

estimates of current and future sludge quantities.  There are two independent solids streams at the 

wastewater treatment plant, large particles and rock material that will not break down within the 

scope of biological treatment and sludge.  The large particles are removed at the headworks.  The 

waste sludge from the secondary treatment process will undergo a biological treatment process to 

meet the EPA requirements for a Class B biosolid and then be dewatered to a Class B biosolid 

cake.  

 

Existing Facilities/Operation 

Raw wastewater flows through a mechanical bar screen prior to the influent pump station wet 

well.  Screened debris is mechanically lifted and discharged into a dumpster that is picked up and 

delivered to a landfill.  From the influent pump station wet well, flows are lifted to the 

headworks which include a grit separator, comminutor and Parshall flume.  The grit removal 

system does not perform its function due to an inoperative grit auger and only acts as a debris 

catcher.   

 

There are two aeration basins providing a total of 170,000 gallons (22,727 cubic feet) of contact 

zone and a total of 398,000 gallons (52,208 c.f.) of re-aeration (or stabilization) zone.  Preliminary 

treated sewage from the headworks enters the mixing trough where it is combined with overflow 

from the stabilization zone.  The combined flow is aerated and mixed in the contact tank.  The plant 

operators try to maintain an MLSS of 3500 mg/l in the contact tank.  Flow then proceeds to the 

clarifier.  The return activated sludge (RAS) flow is then pumped to the stabilization or re-aeration 

zone.  A small quantity of WAS is diverted to the aerobic digester in order to maintain an optimum 

MLSS between 6,500-7,500 mg/l.  Occasionally the MLSS increases to 8,800 mg/l.  The contents of 

the digester are aerated for a period of time to reduce pathogens and vector attraction of the 

biosolids, as required under 40 CFR Part 503 regulations.    



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  13 

 

When each aerobic digester is full, the air is turned off and the contents of the basin are allowed 

to settle.  The supernatant is decanted and returned to the influent pump station.  After a 

particular digester cell has reached the point where settling does not produce an appreciable 

amount of supernatant, the City stores the liquid biosolids until they can be land applied.  Sludge 

is then pumped to a sludge truck for land application at DEQ approved land application sites 

during the dry months.  The City currently hauls and land applies approximately 1.0 to 1.5 MG 

of sludge (1.5 to 2.0 % solids) per year.  The existing digesters are undersized for the projected 

loads.  If the City has a buildup of biosolids during wet weather months, excess biosolids have to 

be trucked to a private biosolids treatment facility. 

 

Regulatory Requirements 

The primary regulation governing the land application of biosolids treatment and disposal is Part 

503 of Title 40 of the Code of Federal Regulations (40CFR503).  Biosolids must satisfy the 

requirements of 40CFR503 for pathogen and vector attraction reduction before it can be land 

applied. Biosolids, metal and nitrogen contents must also be monitored to determine appropriate 

application rates.  As the City’s biosolids land application is within agronomic rates for nitrogen 

and the trace element concentrations in the biosolids are below Part 503 pollutant concentration 

limits (see Wastewater Facilities Plan Amendment), the metal and nitrogen content in the 

biosolids will not be reviewed in this report.  The requirements for pathogen reduction Class B 

biosolids and vector attraction reduction are discussed below. 

 

Pathogen reduction to compliance standards is required for all generated biosolids.  The City 

currently produces and is anticipated to continue generating a Class B biosolid.  The City 

achieves compliance through the use of 40CFR503 Method A1, aerobically digesting the sludge 

for 60 days at 15°C.     

 

Biosolids destined for land application must meet Part 503 vector attraction requirements.  

Vectors are defined as organisms, such as insects, birds and rodents that could be attracted to 

sludge and spread pathogens/disease.  The Part 503 regulation contains 12 options for 

demonstrating reduced vector attraction of sludge to vectors.  Of these methods, the City 



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  14 

currently utilizes Option No. 1 – Reduction in Volatile Solids Content (by at least 38%), as the 

means for compliance with the vector attraction reduction.  Based on the results from the annual 

metals sampling and analysis of sludge from 1999 to 2002, the sludge hauled for land application 

was in compliance with the regulatory concentration limits. 

 

Current Sludge Generation 

Based on the hydraulic retention time (HRT) calculation provided in the Wastewater Facilities 

Plan and on a 2009 average flow of 0.99 MGD, there are only 20 days of detention time provided 

in the existing digesters.  Additional storage is required in order to meet the 60 day aeration at 

15°C requirement.  The City currently disposes of an average of 1,030,000 gallons of biosolids 

annually during the dry season by land application.   

 

Projected Sludge Generation and Required Digester Capacity 

Production of future quantities of sludge were calculated using the SBR process proposed for the 

WWTP. Required digester volume was calculated based on the incoming BOD load, 

temperature, SBR sizing, solids retention times, sludge yield and MLSS concentrations in the 

waste activated sludge (WAS).  The amount of air required for sludge digestion was also 

evaluated.  The following is a summary of the key design parameters that were utilized for this 

calculation.   

 

A. BOD Loading – This parameter was based on the difference between the influent 

maximum month BOD concentration (214 mg/l) and the required effluent BOD 

concentration (10 mg/l). 

B. Temperature – 10°C was utilized as the design temperature.  The SBR basins were 

designed with a range of 10 – 23oC.  As the solids time increases with decreasing 

temperatures, the lower temperature was selected to provide a more conservative design.   

C. Sludge Yield – The observed sludge yield of 0.78 was used based on the SBR basin 

design values. 

D. Solids Retention Time – A solids retention time of 60 days was examined.  The 60 day 

value represents the time needed to comply with Alternative No. 2, Class B, Pathogen 

Requirements. 



City of Sutherlin  Predesign Report, Section 2 
Wastewater System Improvements  General Process Design 
 

The Dyer Partnership Engineers & Planners, Inc.  15 

E. WAS and Biosolids for Hauling – 2,536 lbs/day of solids generated from the SBR 

basins.  This value was selected based on data provided by ITT Sanitaire for the SBR 